
    
 
 
 

GRIFFIN/SPALDING COUNTY 
WASTEWATER 

MANAGEMENT PLAN 
 
 

2005 – 2025 
 
 

Prepared for: 
 

City of Griffin and Spalding County, Georgia 
 

  

Engineering Strategies, Inc. 
1337 Canton Road, Suite B 

Marietta, GA 30066 
(770) 429 – 0001 

 

Paragon Consulting Group 
118 North Express Way 

Griffin, GA 30223 
(770) 412-7700 

 
 
 
 



 TABLE OF CONTENTS  
 

  
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE i  

TABLE OF CONTENTS 

 

 Page 

Executive Summary ....................................................................................................ES-1 
 
Section One – Introduction 
 
1.1 Background ......................................................................................................... 1-1 
[...]
were to be located on the Flint River it would be necessary to construct a pipe line that is several 

miles long.  For the purposes of this report, it is assumed the discharge would be located on Shoal 

Creek adjacent to the treatment plant site.  Based on this the estimated costs are presented below.  

 
Item Estimated Cost 

Surveying, Engineering, & Inspection $20,000 

Construction (500 LF of 30” DIP @ $160/LF) $80,000 

Contingency (20%) $16,000

Total $116,000 

 

5.3.4 Reuse Water System 

A reuse water system is a disposal method where highly treated wastewater is used for irrigation on 

golf courses and landscaped areas on residential and commercial property.  These types of systems 

are generally used in urban areas where there is significant demand for irrigation water.  Because the 

Shoal Creek facility is in a relatively rural location and there is little demand for reuse water, this 

alternative is not feasible due to the infrastructure that would be required to store and transfer the 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 8 

reuse water to areas that could use it.  Because of this further evaluation of this alternative was not 

performed. 

 

5.4 Treatment Plant Expansion Alternatives 

The process selected for expansion of the treatment plant is directly tied to the method of effluent 

disposal.  A lagoon system, as currently in operation, works well with a land application system, 

however, is unlikely to meet potential permit limits for a direct stream discharge.   It is also 

important to consider future expansion and permit requirements when selecting a treatment process.  

For example, knowing that it is unlikely to obtain sufficient land for a land application system for 

the 20-year projected flow of 4.5 MGD, it would be beneficial to utilize a treatment process that can 

easily be adapted to meet potential permit limits for a direct discharge.  Consequently, only 

treatment processes with proven ability to meet strict discharge limits have been considered for the 

expansion of the Shoal Creek WWTP.  Each of these processes has proven records of performance 

and unique characteristics that make them advantageous to use.  The treatment systems that will be 

discussed in detail include: 

 

• Constructed Wetlands 

• Oxidation Ditch 

• Sequencing Batch Reactor (SBR) 

• Membrane Bio-Reactor (MBR) 

 

All of these processes are in use in the metropolitan Atlanta area.   

 

5.4.1 Cost Information 

In evaluating each of the alternatives, budgetary costs have been developed for compartision 

purposes.  The cost information presented with each alternative only includes the costs associated 

with the construction of the specific process.  These costs do not include other facilities that would 

be used at a treatment plant such as head works, disinfection, etc. since these facilities would be 

similar for which ever process is selected.  A detailed breakdown of the total costs for the 

recommended upgrades to the Shoal Creek WWTP is presented at the end of this section. 

 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 9 

5.4.2 Wetlands Treatment System 

After reviewing the results of the preliminary soil testing work completed on the Shoal Creek LAS 

site, it was decided to look into other possible uses of the land to increase disposal capacity.  One 

possible use would be to develop constructed wetlands on the site for additional treatment and obtain 

a discharge permit.  The terrain of the site is well suited for a wetlands system.   

 

A wetlands treatment system would receive a portion of the flow from the lagoon effluent for further 

treatment.  The concept is the vegetation within the wetlands utilizes the nutrients in the wastewater 

to grow and thereby reduce the pollutant concentrations in the wastewater.  Several wetlands 

systems are being used or constructed in Clayton County, Georgia for treatment of their wastewater. 

 These systems were reviewed for this study to gain a better understanding of the level of treatment 

possible with a wetlands type system.  Based on discussions with the system operators and 

managers, it appears the wetlands provide moderate treatment of the wastewater.  The influent to the 

wetlands in Clayton County is well treated (essentially meets the required discharge limits), which 

requires very little additional treatment through the wetlands.  This would not be the case at the 

Shoal Creek WWTP.  The effluent from the lagoons and polishing ponds would still require a 

relatively high level of treatment to meet typical discharge permit limits.  

 

The Clayton County wetlands systems are designed with a loading of between 40,000 and 50,000 

gpd per acre.  However, Clayton County’s influent flow to the wetlands is considerably cleaner than 

the anticipated influent flow from the Shoal Creek treatment system.  Therefore, it is assumed a 

lower loading rate will be required to meet anticipated discharge limits.  Using a loading rate of 

between 25,000 and 35,000 gpd per acre, it would be necessary to have approximately 50 acres of 

wetlands developed.  It is expected that the wetlands can be developed within the decommissioned 

spray field property.  The advantages and disadvantages for a wetlands system are presented below. 

 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 10 

Advantages Disadvantages

• Simple to operate. 

• Relatively low capital and operating cost. 

• Maximizes the use of the existing property. 

• If planned correctly, can become a nature 

center or walking trails. 

• May not be able to meet the required 

effluent discharge limits. 

• Attract water fowl and other wetland 

animals that can reduce the performance of 

the wetlands. 

• Not proven for high levels of treatment. 

• Periodically have to harvest vegetation. 

• To date, only a few permitted by EPD. 

 

Costs for constructing a wetlands treatment system are primarily a function of the amount of 

earthwork required to construct the cells and the vegetation used to plant each cell.  Based on cost 

data for the construction of the three wetlands systems used in Clayton County, the average cost for 

a wetlands system is approximately $1.8 million per MGD treated or $90,000 per acre.  However, 

the projected loading rate for a wetlands system at the Shoal Creek Plant is between 60 and 70 

percent of the loading in Clayton County.  Therefore, construction costs are expected to be 

proportionately higher.  With an expansion of 1.25 MGD on 50 acres, a budget between $3.5 and 

$4.5 million should be planned. 

 

5.4.3 Oxidation Ditch 

Oxidation ditches are currently in use at the Potato Creek WWTP for further treatment of the 

trickling filter effluent.  The oxidation ditch is a modification of the activated sludge process 

designed to facilitate nitrification (ammonia removal) of the wastewater.  Variations of this process 

allow for removal of other nutrients such as phosphorus and total nitrogen.  The oxidation ditch has 

a proven history of meeting stringent effluent limits and is relatively easy to operate.  Along with the 

actual oxidation ditch structure, clarifiers, and a sludge pumping station would also be required. 

 

To prepare for the potential of more stringent permit limits in the future, an oxidation ditch capable 

of advanced treatment should be used or at least the provisions made to upgrade to this arrangement 

in the future.  This allows the City to have flexibility in the future regarding treatment and disposal 

of its wastewater.  The advantages and disadvantages of using the oxidation ditch process are 

presented below. 

 

 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 11 

Advantages Disadvantages

• Can be used to obtain advanced treatment 

levels. 

• Relatively low operating cost. 

• City is familiar with operation. 

• Some variations of the process offer 

significant flexibility. 

• Can require relatively large land area. 

• Requires additional structures for solids 

separation. 

• Process treatment changes may require 

basin modifications. 

 

The cost for construction of an oxidation ditch process is similar to the average for most 

conventional wastewater treatment processes.  For general planning purposes the typical budgeting 

numbers used are $2.50 to $3.00 per gallon of capacity.  Therefore, for the initial expansion of 1.25 

MGD, the construction cost is estimated to be approximately $3.75 million.   

 

5.4.4 Sequencing Batch Reactor 

The SBR process is also a modification of the activated sludge process.  This process has been 

widely used for all levels of wastewater treatment.  It is one of the most flexible processes available 

with a proven record of success.  The main feature of the SBR process is all of the treatment occurs 

in one basin eliminating the need for clarifiers and sludge pump stations.  This creates a compact 

footprint and saves on construction of tankage.  In most cases, the process is completely automated 

with programmable logic controller (PLC) controls that can easily be adjusted to optimize 

performance.  The advantages and disadvantages of the SBR system are as follows: 

 
Advantages Disadvantages

• Can be used to obtain advanced treatment 

levels. 

• Process is very flexible. 

• Simple to operate. 

• Has a small footprint. 

• All of process treatment occurs in a single 

basin. 

• Depending on process arrangement, shock 

toxic loads could eliminate biomass in the 

process. 

• More mechanical equipment than other 

processes. 

 

 

The cost for a SBR system is similar to the cost for the oxidation ditch.  There is some cost savings 

associated with fewer structures being required, however, the SBR basins are typically significantly 

larger than the structures required for other similar processes.  Therefore, for general planning and 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 12 

budgeting purposes, a cost of $2.50 to $3.00 per gallon of capacity can be used, which results in a 

cost of $3.75 million for a 1.25 MGD expansion. 

 

5.4.5 Membrane Bio-Reactor  

Membrane Bio-Reactors (MBR) are a relatively new technology in that they have been regularly 

used in wastewater treatment for approximately 10 to 15 years.  The MBR process is another 

variation of the activated sludge process that is capable of achieving extremely high levels of 

treatment.  The process basically operates as does a typical activated sludge process with the key 

difference being in how liquid-solid separation is performed.  The MBR process uses submerged 

membranes within the activated sludge basin to filter the treated wastewater leaving the solids within 

the basin.  The membranes provide a high level of filtration that generally provides a better effluent 

quality than other activated sludge processes.  The major drawback for the MBR process is the 

membranes are expensive and require periodic replacement.  The major advantages and 

disadvantages of the MBR process are presented below. 

 
Advantages Disadvantages

• Can be used to obtain advanced treatment 

levels. 

• Effluent can meet reuse standards without 

additional processing. 

• Has a small footprint. 

• All of process treatment occurs in a single 

basin. 

• Relatively new technology with little 

information on longevity of process. 

• Membranes are expensive and will require 

replacement. 

• Requires extremely fine screening prior to 

the process. 

• More mechanical equipment than other 

processes. 

 

Historical cost information for a MBR is not as readily available as for other processes.  However, 

there have been several MBR processes installed in the Atlanta metropolitan area.  Using the cost 

data from these installations, it is estimated that the cost for a MBR process is approximately $5.0 

per gallon of treatment capacity.  Based on this, a budget of $6.25 million can be used for a 1.25 

MGD MBR process. 

 

5.5 Alternatives Evaluation 

As previously mentioned, the selection of the disposal method and treatment method are 

interdependent with each other.  It is necessary to select a treatment process that is capable of 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 13 

meeting the anticipated permit limits for the disposal method used.  The following briefly describes 

which treatment options are best suited for each disposal method.   

 

Disposal 

Alternative 

 

Treatment Option Compatibility 

Land 

Application 

• Lagoon Systems and Wetlands treatment are well suited for land application due to the 

low effluent quality requirements. 

• The oxidation ditch, SBR, and MBR are capable of providing treatment for a LAS, but 

provide a higher level of treatment than required.  This would result in a system that is 

over-designed for its need.  

Seasonal 

Discharge 

• All of the systems are suitable for a seasonal discharge, however, the wetlands system 

may not meet discharge limits on a consistent basis and is not recommended. 

Direct 

Discharge 

• With the anticipated discharge limits during the summer months, the most suitable 

options for treatment are the oxidation ditch, SBR and MBR. 

• A wetlands system may not be able to produce the low ammonia and phosphorus limits 

expected for a discharge permit. 

Reuse Water 

System 

• A wetlands system cannot produce the required effluent quality for a reuse water 

system. 

• The oxidation ditch, SBR, and MBR can all be used for reuse water systems.  However, 

the SBR and MBR are the better options. 

 

With the compatible alternatives identified, it is then possible to compare the entire treatment and 

disposal systems.  This will be accomplished using several important factors that must be considered 

when selecting a system.  The factors to be used for the evaluation are as follows: 

 

• Permitability – the ability to obtain a permit from EPD for construction and operation. 

• Flexibility – the ability for the process to be modified to meet potential changes in permit 

limits. 

• Reliability – proven track record of performance in meeting similar permit requirements to 

those anticipated. 

• Operation and Maintenance – the ease and cost for operating the system. 

• Capital Cost – the cost to develop the system. 

 

Using these categories each combination of alternatives was evaluated.  A ranking system of 1 to 5 

(1 being the best and 5 being the worst) was used for each category.  Table 5-1 is a summary of the 



SECTION 5:  SHOAL CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

 
GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 5 - 14 

rankings for each system combination.  As can be seen from this table, the options involving the 

wetlands are poorly ranked.  This is primarily due to wetlands treatment having poor flexibility and 

reliability in regards to the treatment required.  The wetlands system is also only combined with the 

LAS or seasonal discharge (which also includes a LAS).  Because of this, the high cost of land 

makes the capital cost high for these options. 

 

The highest ranked options (the ones with the lowest scores) were associated with the direct 

discharge effluent disposal option.  This is primarily because many of these types of systems have 

been permitted and are operational around the State of Georgia.  The cost of the treatment process 
[...]
The long term needs include projects that are not anticipated to be required until beyond plan year 

10 or 2015.  These projects include the following: 

 

• Interceptor from Maloy Rd. to Shoal Creek 

• Interceptor from Oak Grove Rd. to Shoal Creek 

• Wasp Creek Interceptor 

 

Because these are located in more remote locations within the service area, need for wastewater 

service is not expected until late in the planning period.  Because of this, these improvements can be 

postponed until growth and development activity require them.  In doing so, it may be possible to 

have developers install portions of the sewers. 

 

 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 1 

 
SECTION SIX 

 
POTATO CREEK WWTP DRAINAGE AREA 

WASTEWATER MANAGEMENT ALTERNATIVES 

 

6.1 Introduction 

Similar to the Shoal Creek Drainage Area, the Potato Creek Drainage Area has several needs that 

must be addressed to continue to provide adequate wastewater service to the citizens within the City 

and County.  Using the flow projections previously developed for each basin, alternative plans were 

devised to collect and treat the wastewater generated.  This section focuses on the needs of the 

Potato Creek WWTP Drainage Area.  This area is comprised of four sub-basins, including BUC-1, 

HBC-1, ORH-1, and POT-1.  The future flow projections for this drainage area were calculated in 

Section 3 and are summarized below. 

 
Plan Year Projected Monthly ADF (MGD) Projected Max. Month Flow (MGD) 

2006 1.66 2.12 

2007 1.78 2.28 

2008 1.90 2.43 

2009 2.00 2.55 

2010 2.05 2.62 

2015 2.27 2.91 

2020 2.55 3.26 

2025 2.88 3.69 

 

The existing Potato Creek WWTP, which currently serves this drainage area, has a permitted 

capacity of 2.0 MGD.  Wastewater treated at the Potato Creek WWTP is discharged to Potato Creek, 

a tributary of the Flint River.   

 

This section will discuss alternatives for improvements and expansion of the Potato Creek WWTP, 

as well as other major infrastructure for collection and transmission of wastewater.  These 

alternatives were prepared with consideration given to the population projections and land use plans, 

the number and locations of major lift stations needed to accommodate adverse topography, the need 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 2 

to serve areas of high projected growth, and the limitations of the existing facilities to meet short-

term and long-term projected needs.   

 

6.2 Wastewater Treatment Needs 

Evaluation of the wastewater treatment needs in the Potato Creek Drainage Basin is less involved 

than for in the Shoal Creek Basin.  This is primarily due to the fact that a decision as to the means of 

effluent disposal is not necessary.  The Potato Creek WWTP effluent is currently discharged to 

Potato Creek. Additionally, a wasteload allocation (WLA) has been obtained from EPD for 

discharge of up to 3.0 MGD of treated effluent to Potato Creek.  This WLA is based on the 

allowable TMDL for Potato Creek.  If a discharge volume over 3.0 MGD is required, a new WLA 

will have to be requested from EPD.  The following table is a summary of the WLA provided by 

EPD. 

 

Parameter  

Design Flow (MGD) 2.5 3.0 

5-Day Biochemical Oxygen Demand (BOD5), mg/L   

   December - February 30 30 

   March - May 13 13 

   June - August 9 9 

   September - November 10 10 

Ammonia (NH3), mg/L   

   December - February 2.4 2.2 

   March - May 1.4 1.2 

   June - August 0.7 0.7 

   September - November 0.7 0.7 

Total Residual Chlorine (TRC), mg/L (daily 

maximum) 

  

   December - February 0.019 0.017 

   March - May 0.019 0.017 

   June - August 0.014 0.014 

   September - November 0.013 0.012 

Total Suspended Solids (TSS), mg/L 20 20 

Fecal Coliform Bacteria, MPN 200/100mL 200/100mL 

Dissolved Oxygen (D.O.), mg/L 6.0 6.0 

pH, Standard Units 6.0 – 8.5 6.0 – 8.5 

Total Phosphorus 1.0 1.0 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 3 

 

As can be seen from the table above, the limits are identical with the exception of ammonia-

nitrogen, which is slightly lower for 3.0 MGD.   

 

The projected wastewater flows to the Potato Creek WWTP were developed in Section 3 and are 

summarized above.  As can be seen from the projections, the maximum month average daily flow 

will exceed the current permitted capacity in 2006 and the monthly averaged daily flow is projected 

to reach the current design in 2009.  EPD recommends planning for expansion to wastewater 

treatment plants begin when the average daily flow reaches 80 percent of the permitted capacity.  

For the Potato Creek WWTP, 80 percent of the permitted capacity is 1.6 MGD.  The current average 

daily flow for 2005 is approximately 1.82 MGD.  As can be seen, it is important that a plan be 

developed for expansion of the Potato Creek WWTP.  It must be noted that significant inflow and 

infiltration (I/I) studies and repairs are being conducted in the Potato Creek basin.  If this work 

reduces the flows to the plant, the expansion may be delayed for a few years. 

 

The planning for expansion of the Potato Creek WWTP begins with determining the design capacity 

for the expanded facility.  It is desirable to select a capacity that will provide a minimum of ten years 

before additional expansion is required.  Based on this, it is recommended to initially expand the 

Potato Creek WWTP by 1.0 MGD to a total capacity of 3.0 MGD.  This capacity gives the facility 

the ability to handle the projected maximum month wastewater flows beyond plan year.  With the I/I 

work being performed in the Potato Creek basin, it may be possible to reduce the maximum month 

peaking factor, which will further extend the time frame for a second future expansion. 

 

6.3 Treatment Plant Expansion Alternatives 

Knowing the desired treatment capacity and the means of effluent disposal allows the identification 

of possible treatment alternatives for the expanded capacity.  There are numerous treatment 

technologies available that are capable of providing the level of treatment required to meet the WLA 

limits provided by EPD for discharge into Potato Creek.  However, it is desirable to maintain some 

level of consistency in technology for the City’s wastewater system, as well as, to minimize the cost 

for constructing and operating the system.  Based on this, the reasonable alternatives for the 

expansion of the Potato Creek WWTP are as follows: 

 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 4 

• Trickling Filter 

• Oxidation Ditch 

• Sequencing Batch Reactor 

• Combination of Trickling Filter and Oxidation Ditch 

 

Each of these technologies is used or recommended to be used within the City’s wastewater system. 

 They have all been proven to provide efficient treatment of wastewater in the past and are discussed 

in greater detail below.   

 

6.3.1 Trickling Filter 

Trickling filter technology is currently used at both the Potato Creek WWTP and the Cabin Creek 

WWTP.  A trickling filter is considered an attached growth system, which means the bacteria used to 

remove the pollutants from the wastewater grows in a film on the media (typically rock or plastic 

media) within the trickling filter.  The wastewater is distributed over the top of the media and flows 

down through the media.  Oxygen is provided through the air within the media or in some cases 

blown up through the media with blowers.  The wastewater exits the trickling filter below the media 

and flows to a clarifier for solids separation.  In most cases, a trickling filter requires a recirculation 

pump station so that a percentage of the flow can be pumped back through the trickling filter. 

 

Generally, trickling filters are easy to operate and require little maintenance.  They are effective at 

meeting most secondary discharge limits, however, may have difficulty meeting strict ammonia 

limits.  Because of this, it is sometimes necessary to have additional treatment processes following a 

trickling filter, as is the case at the Potato Creek WWTP.  The advantages and disadvanatages of a 

trickling filter are as follows: 

  
Advantages Disadvantages 

• Simple to operate. 

• Low operating cost. 

• Currently in use at Potato Creek WWTP. 

• Efficient BOD removal. 

• May have difficulty meeting low ammonia 

limits. 

• Tend to have nuisance flies around them. 

• Not flexible in regards to future expansion 

or upgrades. 

• Typically require primary clarification prior 

to trickling filter. 

 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 5 

The cost for construction of a trickling filter is generally less than other biological treatment 

systems.  However, since it is likely that a primary clarifier will be required prior to the trickling 

filter this cost must also be included.  Based on this, budgetary costs for a trickling filter system are 

between $2.00 and $2.50 per gallon of treatment capacity.  For the recommended 1.0 MGD 

expansion, this results in a cost of $2.5 million. 

 

6.3.2 Oxidation Ditch 

Oxidation ditch technology is also in use at the Potato Creek WWTP.  The existing oxidation ditches 

are located after the trickling filters to provide additional treatment for ammonia removal.  The 

oxidation ditch was discussed in detail as an alternative in Section Five, which has been repeated 

below. 

 

The oxidation ditch is a modification of the activated sludge process designed to facilitate 

nitrification (ammonia removal) of the wastewater.  Variations of this process allow for removal of 

other nutrients such as phosphorus and total nitrogen.  The oxidation ditch has a proven history of 

meeting stringent effluent limits and is relatively easy to operate.  Along with the actual oxidation 

ditch structure, clarifiers, and a sludge pumping station would also be required. 

 

To prepare for the potential of more stringent permit limits in the future, an oxidation ditch capable 

of advanced treatment should be used or at least the provisions made to upgrade to this arrangement 

in the future.  This allows the City to have flexibility in the future regarding treatment and disposal 

of its wastewater.  The advantages and disadvantages of using the oxidation ditch process are 

presented below. 

 
Advantages Disadvantages 

• Can be used to obtain advanced treatment 

levels. 

• Relatively low operating cost. 

• City is familiar with operation. 

• Some variations of the process offer 

significant flexibility. 

• Can require relatively large land area. 

• Requires additional structures for solids 

separation. 

• Process treatment changes may require 

basin modifications. 

 

The cost for construction of an oxidation ditch process is similar to the average for most 

conventional wastewater treatment processes.  For general planning purposes the typical budgeting 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 6 

numbers used are $2.50 to $3.00 per gallon of capacity.  Therefore, for an expansion of 1.0 MGD, 

the construction cost is estimated to be approximately $3.0 million.   

 

6.3.3 Sequencing Batch Reactor 

The sequencing Batch Reactor (SBR) technology has been recommended to be installed at the Shoal 

Creek WWTP for its expansion.  As with the oxidation ditch, the SBR is discussed in detail in 

Section Five.  This discussion is repeated below. 

 

The SBR process is also a modification of the activated sludge process.  This process has been 

widely used for all levels of wastewater treatment.  It is one of the most flexible processes available 

with a proven record of success.  The main feature of the SBR process is all of the treatment occurs 

in one basin eliminating the need for clarifiers and sludge pump stations.  This creates a compact 

footprint and saves on construction of tankage.  In most cases, the process is completely automated 

with programmable logic controller (PLC) controls that can easily be adjusted to optimize 

performance.  The advantages and disadvantages of the SBR system are as follows: 

 
Advantages Disadvantages 

• Can be used to obtain advanced treatment 

levels. 

• Process is very flexible. 

• Simple to operate. 

• Has a small footprint. 

• All of process treatment occurs in a single 

basin. 

• Depending on process arrangement, shock 

toxic loads could eliminate biomass in the 

process. 

• More mechanical equipment than other 

processes. 

 

 

The cost for a SBR system is similar to the cost for the oxidation ditch.  There is some cost savings 

associated with fewer structures being required, however, the SBR basins are typically significantly 

larger than the structures required for other similar processes.  Therefore, for general planning and 

budgeting purposes a cost of $2.50 to $3.00 per gallon of capacity can be used, which results in a 

cost of $3.0 million for a 1.0 MGD expansion. 

 

6.3.4 Combination of Trickling Filter and Oxidation Ditch 

This option is identical to the treatment processes currently used at the Potato Creek WWTP.  The 

trickling filter and oxidation ditch are as discussed above, but would be used in series to provide 



SECTION 6:  POTATO CREEK WWTP DRAINAGE AREA – WASTEWATER MANAGEMENT ALTERNATIVES 
 

GRIFFIN/SPALDING COUNTY WASTEWATER MANAGEMENT PLAN PAGE 6 - 7 

greater reliability in meeting the low ammonia limits.  Using this type of arrangement also allows 

each process to be optimized for removal of a specific pollutant.  The trickling filter can be designed 

for BOD removal and the oxidation ditch for ammonia removal.  The advantages and disadvantages 

for this type of system are as follows: 

 
Advantages Disadvantages 

• Can be used to obtain advanced treatment 

levels. 

• Provides better flexibility than a trickling 

filter alone. 

• Operating personnel are familiar with 

system. 

• Can optimize each process for specific 

treatment. 

• Can reduce the size of the trickling filter. 

• Requires large land area. 

• Multiple processes to maintain. 

• Requires additional structures for solids 

separation. 

• Process treatment changes may require 

basin modifications. 

• Primary clarifiers would still be required. 

 

 

The cost associated with development of a treatment system incorporating a trickling filter followed 

by an oxidation ditch will be higher than most other types of systems.  It is not anticipated that it 

would be equal to the sum of each individual process due to some redundant features, however, it 

will be significantly more than either one of the processes independently.  For budgeting purposes, a 

cost of $4.00 to $4.50 per gallon of capacity should be used.  Therefore, for a 1.0 MGD expansion, 

the total cost would be $4.5 million. 

 

6.4  Alternatives Evaluation and Recommendation 

As with the alternatives for the Shoal Creek Basin, each of the alternatives presented above were 

evaluated against specific criteria important in process selection.  The criteria used are as follows: 

 

• Permitability – the ability to obtain a permit from EPD for construction and operation. 

• Flexibility – the ability for the process to be modified to meet potential changes in permit 

limits. 

• Reliability – proven track record of performance in meeting similar permit requirements to 

those anticipated. 

• Compatibility – how well the process fits in with the existing treatment system used at the 